. adl

ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

EPA-330/2-75-012

Characterization and Evaluation
of Wastewater Sources
~ United States Steel Corporation
[rvin Plant
Pittsburgh, Pennsylvania

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER

DENVER, COLORADO

AND
REGION I1Il, PHILADELPHIA, PENNSYLVANIA

O o)

Sz

DECEMBER 1975 p—"

ANOHIANS

2
On AGEHO*

7

~ = == - ¢ = - 3 .k



Environmental Protection Agency
Office of Enforcement

CHARACTERIZATION AND EVALUATION OF WASTEWATER SOURCES
UNITED STATES STEEL CORPORATION

IRVIN PLANT, PITTSBURGH, PENNSYLVANIA
August 18-28, 1975

December 1975

National Enforcement Investigations Center
Denver, Colorado



I1.
I111.
v,

CONTENTS

INTRODUCTION . . « » o v . . ..
[...]
Station Description Sampled Type of Sample Parameter]/
Discharge from waste 6 24 Hr. Comp. TSS; ammonia; total & dissolved jron; total &
0il treatment & coolin hex ya]ent chrom1um. aluminum; Yead; tin.
water (South Sewer 005? Grab organics3/
Discharge from scale 6 24 Hr. Comp. TSS; total & dissolved iron & zinc; total &
pits, pickling lines, cooling hex alent chrg?1um, a1uminum. lead; tin.
water (North Sewer 006) Grab 0& ; phenols/; organics3/
Discharge from domestic 2 24 Hr, Comp. BOD; TSS.
WATP (106)
Discharge from N. 6 24 Hr. Comp. 1SS,
scale pit (306) Grab 03G2/.
Discharge from S. 6 24 Hr. Comp. TSS,
Scale pit (406) Grab 056/
Water Intake 6 24 Hr. Comp. TSS; total & dissolved iron & zinc; total & hexavalent
chromium, a]u? num; 1ead, in.

Grab 0862/ ; phenoi4/; organics3/.
Water Intake after 6 24 Hr. Comp. TSS; total & dissolved iron & zinc; total & hexavalent
treatment (old plant) chrom1um, alu?}num, lead in.

Grab 0462/ ; phenol4/; organlcs
Water Intake after 6 24 Hr. Comp. TSS; total & dissolved iron & zinc; total & hexavalent
treatment (new plant) hrom1um, alug}num. lead; ;1n.

Grab 0862/ ; phenoi</; organ1cs—



TABLE 1 (cont.). f
SAMPLING SCHEDULE FOR USSC IRVIN PLANT

Number
Days

Station Description Sampled Type of Sample Parameter)/
Influent to the 3 Grab 1ss5/; 0a6?/.

old API separators

Influent to the 3 Grab 1ss%/; 086%/,

new API separators

Effluent from ofl 3 Grab 1ss%/; 0ac?/.

treatment system

1/ pH and temperature were measured perfodically at all statfons.
2/ 086 and phenol samples were collected 3 times each day.

3/ Organics were sampled twice during the survey.

4/ Organics were sampled once during the survey.

5/ TSS samples were collected 3 times each day.



1975
Date

820
&

sy

8/23
8/25

8/26

8/2?

&/28

8/29

Jurmn _MiN1

4
1
2
3
1
2
3
]
1
2
3
1
2
3
1
2
3
1
2
3
1

80° Kot
serlp

1614

a =~ 6 Hours
b « 4 Hours
¢ =« 5 Rours
¢ « 7 Mours
e ~ 7 Hours

56"
Pickle
Line

670

w.
Plckle
Line

644
(208)

656
{722)

84"
Plekle
Line

393
{432)¢

TASLE
PRODUCTION DURING EPA ask;l:LIN

Ko, 3
Elec.

B4
(279)

235
{259)

295
(324)

No. ‘
Elec.

Cleaner Cleaner

334
(357)

358
(394)

424
{466)

321
(353)

369
(406)
(3s58)

387
(426)
(372)

400
{440)

2
{277)

1RVIN

. 2 No. 3
tand 5 Stand 3 Stand

No. 1 No
S5 Stand 5 S

458 1566

(504) (1723)

608 1223

{669) (1345)

479 554

{527) (610)

504 1265

{554) (1392)

s11 1054

(562) (1160)

179 1004
(197) (1104)
- 405 1329
(445) (1461)
330 114
{363) (1226)
1491

(1640)

1683
(1852)

514 1285

(565) (1412)

562 1656

{518) {1822)

484 1578

(532) (1846)

483 1668

(531) (1857)

496 1424

{516) (1567)

469 1430

(516) (1573)

508 989

(549) (1088)

460 1142

{506} (1256)

459 1166
(516) {1283}

464 1356

{510) (1492}

544 1693

{598) (1862}

2
G_PERIOD-=METRIC TONS (TONS)

) ) No. 1 Ko, 2
No. 1 Ro. 2° Mo. 3 Galv. Galv,
ETL ETL ETL Lin2  Line
153 121
(168) {133)
196 154
{216) (169)
148 N2
{163) (123)
156
(172)
186
{205)
20 145
{221) {160}
237 183
{261) (201)
200
{220)

32 43 79
(3s) (a7) (sn)
113 169 100

{124) (186) {310)
177 97 84
(195} (107) {92}
172 123 76
(189) ({135) (84)
200 93 89
(220} (102) {98)
144 159 93
{158) (175) {108)
196 105 94
(216) (115) {103)
218 125 104
(240} {138) {(114)
188 116 104
(207) (128) (114)
170 8t 142
(187) {89) (156)
200 85 116
(220) (93) {128)

Terne
Line

Cont{nyovys
Normaliz,
Line

ot



n

IV. MONITORING RESULTS

Monitoring results are tabulated by individual sampling locations
[Tables 3, 4 and 5] and discussed by individual outfall. Organic com-
pounds were found only in wastewater from outfall 005 and are discussed
only in that section.

QUTFALL 005

This discharge contains oily waste treatment facility effluent,
pickling rinse (bath) waters, "heat treating" water, non-contact cooling
water (NCCW), process and cooling wastes from electrolytic tinning, mis-
cellaneous cooling waters and area storm drainage [Figure 1
self-monitoring data* report a measured flaw of from 25,000 m3/day (6.6 mgd)
to 47,300 m3/day (12.5 mgd). During the survey, flows ranged from 51,200
m3/day (13.5 mgd) to 71,400 m3/day (18.9 mgd).

USSC proposed effluent limitations for outfall 005 were compared
with survey data [Table 6]. The dissolved iron concentration exceeded
the USSC proposed daily maximum limitation of 2640 kg/day (5808 1b/day)
on two of the six days sampled. Suspended solids and oil and grease
Toads were less than one percent and 33 percent respectively of proposed
limitations. The odor of ammonia was detected coming from this discharge.
The data [Table 3] show that from 1.0 to 2.1 kg/day (2.2 to 4.5 1b/day)
of ammonia was discharged. Company officials were not aware that any
source of ammonia existed on outfall 005 and have not proposed ammonia
Jimitations.

Total iron, total zinc, dissolved zinc, total chromium, total tin,
tota) aluminum and lead were also monitored. Results [Table 5] indicate
that during the survey, outfall 005 discharged from 13.7-39.4 kg/day
(30.0-86.6 1b/day) total chromium, from 37-186 kg/day (82-410 1b/day)
total tin and from 19-61 kg/day (41-134 1b/day) total aluminum. Total
iron concentrations averaged 4.7 mg/1 greater than dissolved iron con-
centrations. Total zinc averaged 0.07 mg/1 and dissolved zinc averaged
0.07 mg/1. USSC has not proposed limitations on any metals other than
dissolved iron.

A grab sample collected on August 25, 1975, and another on August
27, 1975, were analyzed for organic compounds. Results indicated the
presence of petroleum hydrocarbons, primarily normal paraffins. These
hydrocarbons ranged from Cg to C20 and appeared in a uniform pattern
suggesting light refined oils. Triphenyl phosphate was also identified.
Quantitative results are as follows:

*Refers to USSC self-monitoring reports for the period January 1 -
March 31, 1975.



12

8/25/75 8/21/175

Compound pg/l pq/1
Cg - Nonane Trace 4
Cio- Decane 10 23
C11- Undecane 23 55
Cy2- Dodecane 20 42
C13- Tridecane 17 26
C14- Tetradecane 14 19
C15- Pentadecane 8 9
C16- Hexadecane 5 5
Cy7- Heptadecane 3 5
C1g- Octadecane 3 5
Cyo- Nonadecane 3 5
CZO- Eicosane Trace 4
Triphenyl Phosphate 220 240

USSC has proposed that outfall 005 not be limited to a minimum pH
in order to more accurately describe the quality of the current discharge.
The pH showed a wide variation ranging from 2.6-9.6 during monitoring.
Low pH values are probably caused by the discharge of pickling rinse
waters. The source of the high pH values is not known. The pH of the
intake water, which is downstream from this discharge, was 6.0 or greater
except on the second day of sampling when a pH of 5.6 was observed.

The self-monitoring data [Table 7] show that total suspended solids,
0il and grease concentrations, and pH values are similar to those obtained
during NEIC monitoring. Dissolved iron concentrations, however, were
more than 28 times higher during the survey (net values of 14.3 to 53.3
mg/1) than the values reported by USSC (0.02 to 0.51 mg/1). The cause
for the wide variation is not known.

The o0ily waste treatment system consists of an old and new section
with a combined treatment capacity of 27,200 m3/day (7.2 mgd). Oily
wastewater enters the system through API separators operating in parallel.
Wastewater then flows to equalization tanks to which 10-25 mg/1 of a
cationic polymer {emulsion breaker) is added. The flow passes to a
mixing tank where 30 mg/1 of FeCl3 is added and then to a flocculation
tank where 1 mg/1 of anionic polymer is added. The flocculation tank
effluent flows by gravity to two air flotation tanks where additional
0il is removed. Effluent from the flotation units is split with
approximately 50 percent recycled to the air flotation tanks and the
remainder discharged through outfall 005. The company has not installed
equipment to measure flow through the oily waste treatment system. A
schematic flow diagram and physical description! of individual treatment
units is presented in Figure 2.

Influent and effluent grab samples were collected from the oily
waste treatment system and analyzed for total suspended solids and oil
and grease to evaluate the treatment efficiency of the system. Results



SCHEMATIC FLOW DIAGRAM:

Catfonic

Polymer Fec13
Equalization Im 1 Mixing

APl Equalization
Infiuent to—"] Separators [ Tanks
01d Plant (01d) (01d)

AP
Infiuent to_,.} Separators Tanks
New Plant (New) (New)

Anfonic
Polymer

Tank

PHYSICAL DESCRIPTION OF TREATMENT UNITS:

NIT

01d Plant:
AP] Separators

Squalization Tanks
New Plant:

APl Separators

Equalization Tanks

Mixing Tank

Flocculation Tanks

Dissolve Alr
Flotation Tanks

FIGURE 2.

DIMENSIONS

2 @ 3.6x14x1.8m SWD
(12x46x6 ft. SWD)

(6x22x9 ft. SWD)

.2 @ 1.8x6.7x2.7m SWD-

4 @ 6.1x30.3x2.1m SWD

(20x100x7 ft. SWD)

2 @ 8.6x9.1x2.4m SWD

(28.3x30x8 ft., SWD)

1 @ 3.8x3.8x3.0m SWD
(12,5x12.5x10 ft. SWD)

2 @ 3.9x7.9x3.0m SWD

(13x26x10 ft. SWD)

2 @ 18m dia.x3.3mn SWD

(60 ft. dia.x11 ft.

SWD)

Tanks

Flocculation

o

50% Re c1e$
| Alr To
Flotation|-lmOutfall

Tanks 005

cAPACITY

95,400 11ters ea,
(24,800 gal. ea.)

34,180 1iters ea.
(8,890 gal. ea.)

404,000 1iters ea.
(105,000 gal. ea.)

195,600 1iters ea.
(50,860 gal.ea.)

45,000 1iters
(11,690 gal.)

97,230 liters ea.
(25,280 gal. ea.)

804,000 liters ea.
(209,000 gal. ea.)

FLOW
1900 1pm ea.

(500 gpm ea.)

1900 1pm ea.
(500 gpm ea.)

4600 1pm ea.

(1200 gpm ea.)

9600 1pm ea.

(2500 gpm ea.)

19,000 1pm
(5000 gpm)

9600 1pm ea.

(2500 gpm ea.)

9600 1pm ea.

(2500 gpm ea.)
SCHEMATIC FLOW DIAGRAM AND PHYSICAL DESCRIPTION OF TREATMENT UNITS

OILY WASTE TREATMENT SYSTEM - USSC IRVIN

DETENTION TIME
50 min.

18 min,
84 min.
20 min,
2 min,
10 min,

56 min. with S0%
recycle

£l



14

[Tables 3 and 4] are summarized below:

Influent to Influent to Combined
01d Section New Section Effluent
0i1 & Grease
Range (mg/1) 71-420 150-4800 < 1-34
Average (mg/1) 188 1727 9
TSS
Range (mg/1) 96-1600 120-5600 <10-12
Average (mg/1) 428 1226 < 10

Based on average values of grab samples, treatment efficiency was

> 95 and > 97 percent for 0il and grease and TSS removal respectively.
Actual. treatment efficiency could be determined only by knowing the
influent flow to each section of the system.

OUTFALL 006

Outfall 006 contains wastewaters originating from the north (306)
and south (406) scale pits; domestic wastewater treatment facility (106);
miscellaneous cooling water (estimated at 8250 m3/day--2.18 mgd); heat
treating waters; cooling tower blowdown; boiler house effluents; and
water treatment sludges.

USSC has submitted plans and specifications to the State nf Pennsylvania for
a new Terminal Treatment facility which will discharge to outfall 0063. Accord-
i%g to company officials, the facility will treat a normal flow of 60,000
m®/day (11,000 gpm) consisting of four principal waste streams now dis-
charged through outfall 005. These waste streams include:

a) Approximately 16,000 m3/day (2935 gpm) of acid rinse
waters resulting from nine pickling operations.

b) Approximately 16,360 m3/day (3000 gpm) of oily waste-
water effluent from two existing dissolved air flotation
units.

¢) Approximately 16,720 m3/day (3065) gpm) of combined
cooling and miscellaneous water and drainage from
basement sumps.

d) Approximately 10,910 m3/day (2000 gpm) of typical acid
and caustic rinse waters from normalizing, terne and
galvanizing operations.



15

Based on information provided by USSC3 none of the wastewater now dis-
charged to outfall 006 will be treated in the proposed Terminal Treatment
Facilities. Instead, the waste load discharged through outfall 006 will be
fncreased due to the addition of effluent from the proposed facility. The
treatment system will include equalization, neutralization, aeration, clari-
fication, thickening and vacuum filtration. Waste pickle liquor will be
added to the raw wastewater at the equalization facilities. Following
equalization, lime will be added for neutralization. After aeration, polymer
will be added to assist in clarification. Waste oil and solids will be hauled
away by railroad car or truck. USSC officials indicated that the facility
should be operational approximately 30 months following State approval.

USSC also plans to construct new wastewater treatment facilities to
treat discharges from the 80-inch hot strip mill. These facilities will
include additional sedimentation, partial filtration, cooling and 90% re-
cycle. No completion dates were provided by USSC".

.The company previously has estimated* the flow through outfall 006 to
range between 99,500 m3/day (26.3 mgd) and 193,000 m3/day (51 mgd). During
the survey, the flow ranged from about 146,000 m3/day (38.6 mgd) to 258,000
m>/day (68.2 mgd). The USSC proposed effluent limitations for suspended solids,
oil and grease, phenols, dissolved iron and dissolved zinc are compared with
the survey data [Table 8] indicating that only the dissolved iron limitation
was exceeded. Both daily average and daily maximum values for suspended solids
were less than 1.5%, phenols less than 10%, oil and grease less than 30% and
dissolved zinc less than 70% of the proposed limitations. Dissolved iron ex-
ceeded the proposed daily maximum limitation on one of the six days sampled.
Self-monitoring data [Table 7] were similar to values obtained during the
§urv§y (i.e., total suspended solids, pH, phenol, oil and grease and dissolved

ron).

OUTFALL 106

The domestic WWTP consists of two Imhoff tanks in parallel, a trickling
filter with no recirculation and chlorine contact chamber/final clarifier.
Physical descriptions! of the treatment units are as follows:

Detention
Size Capacity Flow Time
Imhoff Tanks 2 @ 10.6x7.6x5.2 m swd 423,000 1 ea. 385,000 1pd ea. 24 hrs.
(35x25x17 ft swd) (110,000 gal ea.) (100,000 gpd ea.)

Trickling 22.7 m dia.x1.8 m depth N/A 769,000 1pd

Filter (75 ft dia.x6 ft depth) (200,000 gpd)
Chlorine 3.3x3.3x1.4m+a l1.5m 21,200 1 769,000 1pd 40 min.
Contact inverted pyramid bottom (5,500 gal) (200,000 gpd)
Chamber/Final (11x11x4.5 ft + a 5 ft
Clarifier inverted pyramid bottom)

*Refers to USSC self monitoring reports for the period January 1-March 31,
1975.



16

Chlorine gas was being fed at the rate of about 2.9 mg/1, 2.7 kg/day (6 1b/day).
Sludge from the Imhoff tanks is buried on company property. During the two
days of NEIC sampling, daily average flows as determined using an existing
Parshall flume were 821 m3/day (0.22 mgd) and 950 m3/day (0.25 mgd). The
company has reported* this flow to range from 530 m3/day (0.14 mgd) to 760
m3/day (0.2 mgd).

USSC has proposed effluent limitations for coliform organisms, BOD and
total suspended solids. During the survey, effluent was monttored two con-
secutive days for BOD and total suspended solids. USSC proposed limitations
are as follows:

BOD daily average - 30 mg/1; daily maximum - 90 mg/1
TSS daily average - 43 mg/1; daily maximum - 129 mg/1

Sampling August 21 and 22, 1975, gave the following results:

.BOD TSS
8/21/75 15 mg/1 45 mg/1
12 kg/day 38 kg/day
(27 1b/day) (83 1b/day)
8/22/75 33 mg/1 48 mg/1
31 kg/day 45 kg/day
(69 1b/day) (100 1b/day)

The self-monitoring data [Table 6] show that the BOD and total suspended solids
concentrations both ranged from <5 to 55 mg/1, which is similar to values ob-
tained during the survey.

OUTFALLS 306 AND 406

Coarse scale settled in the north and south scale pits is removed by
clamshell and hauled to the Edgar Thomson Plant for recycling to the blast
furnaces. The company presently does not monitor the wastewater discharges
from the north (306) or south (406) scale pits. These pits consist of four
and three chamber settling basins respectively. The north scale pit measures
11.5 x 26.2 m (38 x 86.5 ft) with a 3 m (10 ft) swd and a capacity of 781,000 1
(203,000 gal). The south scale pit measures 10.6 x 12.4 m (35 x 41 ft) with a
2.1 m (7 ft) swd and a capacity of 260,000 1 (67,500 gal)!. USSC does not

measure flow through the scale pits.

The combined average daily flow from the north and south scale pits con-
stituted from 61 to 92% of the total flow discharged through outfall 006.